SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.52 64.68 | -9.32 74 4985 | 2784 | 14.06 | 27.07 | 110 | 213 | P | H
2389.94 5282 | -1.18 54 3799 | 2784 | 1406 | 2707 | 110 | 213 | A | H
* 2422 112.61 - - 97.77 27.8 14.09 | 27.05 | 110 | 213 | P | H
* 2422 103.14 - - 88.3 27.8 14.09 | 27.05 | 110 | 213 | A | H
802.11ax 2484.25 59.17 | -14.83 74 4433 | 2773 | 1415 | 27.04 | 110 | 213 | P | H
HE40 Full 2483.89 4579 | -8.21 54 3095 | 27.73 | 1415 | 2704 | 110 | 213 | A | H
CH 03 2389.66 62.02 |-11.98 74 4719 | 2784 | 14.06 | 27.07 | 100 | 358 | P | V
2422MHz 2389.94 48.78 -5.22 54 33.95 27.84 | 14.06 | 27.07 | 100 | 358 | A | V
* 2422 108.32 - - 93.48 27.8 14.09 | 27.05 | 100 | 358 | P | V
* 2422 97.68 - - 82.84 27.8 14.09 | 27.05 | 100 | 358 | A | V
2499.46 56.36 | -17.64 74 41.53 27.7 1416 | 27.03 | 100 | 358 | P | V
2484.61 4486 | -9.14 54 30.01 2773 | 1415 | 27.03 | 100 | 358 | A | V
2389.8 61.97 |-12.03 74 4714 | 2784 | 14.06 | 27.07 | 133 | 205 | P | H
2389.94 46.22 | -7.78 54 3139 | 27.84 | 1406 | 2707 | 133 | 205 | A | H
* 2437 113.38 - - 98.53 27.8 141 | 2705 | 133 | 205 | P | H
* 2437 103.87 - - 89.02 27.8 141 | 2705 | 133 | 205 | A | H
802.11ax 2483.89 64.49 | -9.51 74 4965 | 2773 | 1415 | 27.04 | 133 | 205 | P | H
HE40 Full 2483.53 49.85 | -4.15 54 35.01 27.73 | 1415 | 27.04 | 133 | 205 | A | H
CH 06 2389.24 59.98 | -14.02 74 4515 | 27.84 | 14.06 | 27.07 | 100 | 322 | P | V
2437MHz 2389.94 45.82 -8.18 54 30.99 27.84 | 14.06 | 27.07 | 100 | 322 | A | V
* 2437 109.32 - - 94.47 27.8 141 | 2705 | 100 | 322 | P | V
* 2437 99.89 - - 85.04 27.8 141 | 2705 | 100 | 322 | A | V
2483.53 50.78 | -14.22 74 4494 | 2773 | 1415 | 27.04 | 100 | 322 | P | V
2486.23 4598 | -8.02 54 3113 | 2773 | 1415 | 2703 | 100 | 322 | A | V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2334.5 55.77 -18.23 74 40.81 28.03 14.01 | 27.08 | 142 | 208 P H
2389.66 44.53 -9.47 54 29.7 27.84 14.06 | 27.07 | 142 | 208 A H
* 2452 111.15 - - 96.28 27.8 14.12 | 27.05 | 142 | 208 P H
* 2452 101.46 - - 86.59 27.8 1412 | 27.05 | 142 | 208 A H
802.11ax 2484.16 65.4 -8.6 74 50.56 27.73 1415 | 27.04 | 142 | 208 P H
HEA40 Full 2484.52 52.68 -1.32 54 37.83 27.73 14.15 | 27.03 | 142 | 208 A H
CH 09 2366.56 55.65 -18.35 74 40.75 27.93 14.04 | 27.07 | 100 | 332 P |V
2452MHz 2350.04 44.31 -9.69 54 29.36 28 14.03 | 27.08 | 100 | 332 | A | V
* 2452 106.68 - - 91.81 27.8 1412 | 27.05 | 100 | 332 P |V
* 2452 96.97 - - 82.1 27.8 1412 | 27.05 | 100 | 332 AV
2484.07 60.58 -13.42 74 45.74 27.73 14.15 | 27.04 | 100 | 332 P |V
2483.89 49.88 -4.12 54 35.04 27.73 1415 | 27.04 | 100 | 332 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4844 39.83 | -34.17 74 58.92 314 6.79 57.28 - - P H
7266 4518 | -28.82 74 57.01 36.86 8.57 57.26 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 38.61 -35.39 74 57.7 314 6.79 57.28 - - P |V
2422MHz 7266 46.27 | -27.73 74 58.1 36.86 | 857 | 57.26 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 38.85 |-35.15 74 57.83 31.45 6.8 57.23 - - P H
7311 455 -28.5 74 57.24 37 8.59 57.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 38.85 |-35.15 74 57.83 31.45 6.8 57.23 - - P |V
2437MHz 7311 4577 | -28.23 74 57.51 37 859 | 57.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4904 38.81 -35.19 74 57.67 31.51 6.82 57.19 - - P H
7356 44.68 -29.32 74 56.45 36.99 8.63 57.39 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 38.98 -35.02 74 57.84 31.51 6.82 57.19 - - P |V
2452MHz 7356 4459 | -29.41 74 56.36 | 36.99 | 8.63 | 57.39 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.905 7028 | -3.72 74 55.45 | 27.84 | 14.06 | 27.07 | 300 | 211 | P | H
2390 51.61 -2.39 54 36.78 | 27.84 | 1406 | 2707 | 300 | 211 | A | H
* 2422 113.65 - - 98.81 27.8 14.09 | 27.05 | 300 | 211 | P | H
802.11ax @ * 2422 104.27 - - 89.43 27.8 14.09 | 27.05 | 300 | 211 | A | H
HE40 2484.43 60.73 | -13.27 74 4588 | 2773 | 1415 | 27.03 | 300 | 211 | P | H
Partial 2484.07 4477 | -9.23 54 2993 | 27.73 | 1415 | 27.04 | 300 | 211 | A | H
242/61 2390 63.76 | -10.24 74 4893 | 2784 | 14.06 | 27.07 | 110 | 347 | P | V
CH 03 2390 47.63 -6.37 54 32.8 27.84 | 14.06 | 27.07 | 110 | 347 | A | V
2422MHz |~ 2422 109.21 - - 94.37 278 | 1409 | 2705 | 110 | 347 | P |V
* 2422 99.54 - - 84.7 27.8 14.09 | 27.05 | 110 | 347 | A | V
2484.34 57.27 |-16.73 74 4243 | 2773 | 1415 | 27.04 | 110 | 347 | P | V
2484.25 4453 | -9.47 54 2969 | 2773 | 1415 | 27.04 | 110 | 347 | A | V
2389.8 56.68 | -17.32 74 4185 | 2784 | 14.06 | 27.07 | 111 | 204 | P | H
2389.94 44.61 -9.39 54 2978 | 2784 | 14.06 | 27.07 | 111 | 204 | A | H
* 2452 113.82 - - 98.95 27.8 1412 | 27.05 | 111 | 204 | P | H
802.11ax @ * 2452 104.08 - - 89.21 27.8 1412 | 27.05 | 111 | 204 | A | H
HE40 2483.71 68.17 | -5.83 74 5333 | 2773 | 1415 | 2704 | 111 | 204 | P | H
Partial 2483.53 5185 | -2.15 54 37.01 27.73 | 1415 | 27.04 | 111 | 204 | A | H
242/62 2332.26 55.94 | -18.06 74 4097 | 28.04 | 14.01 | 27.08 | 100 | 267 | P | V
CH 09 2317.14 445 9.5 54 29.52 28.07 14 27.09 | 100 | 267 | A | V
2452MHz |~ 2452 110.08 - - 95.21 278 | 1412 | 2705 | 100 | 267 | P |V
* 2452 100.44 - - 85.57 27.8 1412 | 27.05 | 100 | 267 | A | V
2484.88 66.49 | -7.51 74 5164 | 27.73 | 1415 | 2703 | 100 | 267 | P | V
2484.79 46.58 | -7.42 54 3173 | 2773 | 1415 | 2703 | 100 | 267 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
66.86 22.45 -17.55 40 41.69 12.15 0.91 323 - - P H
179.38 21.16 -22.34 43.5 37.07 15.11 1.25 32.27 - - P H
269.59 19.91 -26.09 46 31.39 19.21 1.52 32.21 - - P H
430.61 227 -23.3 46 29.94 23.03 1.91 32.18 - - P H
579.02 26.86 -19.14 46 31.08 259 214 32.26 - - P H
861.29 31.23 -14.77 46 31.19 29.17 2.59 31.72 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 42.61 33.05 -6.95 40 46.33 18.36 0.76 324 - - P |V
LF 183.26 2356 |-19.94| 435 39.68 | 14.88 1.27 | 3227 - - P |V
265.71 20.02 -25.98 46 30.83 19.9 1.51 32.22 - - P |V
439.34 23.38 -22.62 46 30.53 23.1 1.92 32.17 - - P |V
557.68 26.13 -19.87 46 30.18 26.07 212 32.24 - - P |V
851.59 31.23 -14.77 46 31.27 29.13 2.6 31.77 - - P |V
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|[(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)/(H/V)
* 2462 119.03 - - 104.16 | 27.78 1413 | 27.04 | 105 | 205 P H
* 2462 109.97 - - 95.1 27.78 1413 | 27.04 | 105 | 205 A | H
2483.64 71.91 -2.09 74 57.07 27.73 1415 | 27.04 | 105 | 205 P H
802.11ax 2483.52 51.79 -2.21 54 36.95 27.73 1415 | 27.04 | 105 | 205 A | H
HE20 H
Partial H
106/54 * 2462 115.38 - - 100.51 27.78 1413 | 27.04 | 100 66 P |V
CH 11 * 2462 106.56 - - 91.69 | 27.78 | 1413 | 2704 | 100 | 66 | A | V
2462MHz 2483.52 66.7 7.3 74 51.86 | 27.73 | 1415 | 27.04 | 100 | 66 | P | V
2483.52 49.41 -4.59 54 34.57 27.73 1415 | 27.04 | 100 66 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV)| (dB/m) (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
2389.905 56.19 | -17.81 74 4136 | 2784 | 14.06 | 27.07 | 171 | 203 | P | H
2390 46.07 | -7.93 54 3124 | 2784 | 1406 | 2707 | 171 | 203 | A | H
* 2412 109.75 - - 94.93 27.8 14.08 | 27.06 | 171 | 203 | P | H
* 2412 99.98 - - 85.16 27.8 14.08 | 27.06 | 171 | 203 | A | H
802.11ax H
HE20 Full H
CH 01 2318.82 56.14 | -17.86 74 4117 | 28.06 14 2709 | 100 | 272 | P | V
2412MHz 2390 45.53 -8.47 54 30.7 27.84 | 14.06 | 27.07 | 100 | 272 | A | V
* 2412 104.59 - - 89.77 27.8 14.08 | 27.06 | 100 | 272 | P | V
* 2412 96.84 - - 82.02 27.8 14.08 | 27.06 | 100 | 272 | A | V
v
v
2389.66 56.67 | -17.33 74 4184 | 2784 | 14.06 | 27.07 | 166 | 205 | P | H
2389.66 4579 | -8.21 54 3096 | 27.84 | 14.06 | 27.07 | 166 | 205 | A | H
* 2437 114.14 - - 99.29 27.8 141 | 2705 | 166 | 205 | P | H
* 2437 105.38 - - 90.53 27.8 141 | 2705 | 166 | 205 | A | H
802.11ax 2484.32 58 -16 74 4316 | 2773 | 1415 | 27.04 | 166 | 205 | P | H
HE20 Full 2483.69 46.36 | -7.64 54 3152 | 2773 | 1415 | 27.04 | 166 | 205 | A | H
CH 06 2363.48 56.17 | -17.83 74 4125 | 2795 | 1404 | 2707 | 151 | 277 | P | V
2437MHz 2373.28 45.44 -8.56 54 30.55 | 27.91 14.05 | 27.07 | 151 | 277 | A | V
* 2437 110.93 - - 96.08 27.8 141 | 2705 | 151 | 277 | P | V
* 2437 101.84 - - 86.99 27.8 141 | 2705 | 151 | 277 | A | V
2483.62 59.63 | -14.37 74 4479 | 2773 | 1415 | 27.04 | 151 | 277 | P | V
2483.62 4595 | -8.05 54 31.11 2773 | 1415 | 27.04 | 151 | 277 | A | V
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 2462 108.98 - - 94.11 27.78 14.13 | 27.04 | 100 | 205 P H
* 2462 99.05 - - 84.18 27.78 1413 | 27.04 | 100 | 205 A H
2484.24 57.7 -16.3 74 42.86 27.73 14.15 | 27.04 | 100 | 205 P H
2484.16 46.36 -7.64 54 31.52 27.73 14.15 | 27.04 | 100 | 205 A H
802.11ax H
HE20 Full H
CH 11 * 2462 109.63 - - 94.76 27.78 1413 | 27.04 | 100 | 270 P |V
2462MHz | ~ 2462 96.9 - - 82.03 | 27.78 | 1413 | 27.04 | 100 | 270 | A | V
2485.72 55.75 -18.25 74 40.9 27.73 1415 | 27.03 | 100 | 270 P |V
2483.84 456 -8.4 54 30.76 27.73 1415 | 27.04 | 100 | 270 AV
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2-2 of 12
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4824 40.08 |-33.92 74 59.21 314 6.78 57.31 - - P | H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 4824 39.28 | -34.72 74 58.41 314 6.78 57.31 - - P |V
2412MHz \Y;
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 39.72 -34.28 74 58.7 31.45 6.8 57.23 - - P H
7311 46.72 -27.28 74 58.46 37 8.59 57.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 40.1 -33.9 74 59.08 31.45 6.8 57.23 - - P |V
2437MHz 7311 46.81 | -27.19 74 58.55 37 859 | 57.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 41.22 -32.78 74 60 31.55 6.83 57.16 - - P H
7386 46.41 -27.59 74 58.27 36.93 8.65 57.44 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHM 4924 40.96 -33.04 74 59.74 31.55 6.83 57.16 - - P |V
2462MHz 7386 4668 |-27.32 74 58.54 36.93 865 | 57.44 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

9+8 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.52 64.22 | -9.78 74 4939 | 2784 | 14.06 | 27.07 | 163 | 205 | P | H
2389.8 50.5 -3.5 54 3567 | 27.84 | 1406 | 2707 | 163 | 205 | A | H
* 2422 106.34 - - 91.5 27.8 14.09 | 27.05 | 163 | 205 | P | H
* 2422 97.28 - - 82.44 27.8 14.09 | 27.05 | 163 | 205 | A | H
802.11ax 2484.25 62.6 -11.4 74 4776 | 2773 | 1415 | 27.04 | 163 | 205 | P | H
HE40 Full 2483.69 46.88 | -7.12 54 3204 | 2773 | 1415 | 2704 | 163 | 205 | A | H
CH 03 2389.52 57.89 | -16.11 74 43.06 | 27.84 | 14.06 | 27.07 | 104 | 168 | P | V
2422MHz 2389.1 46.83 -7.17 54 32 27.84 | 14.06 | 27.07 | 104 | 168 | A | V
* 2422 99.26 - - 84.42 27.8 14.09 | 27.05 | 104 | 168 | P | V
* 2422 89.43 - - 74.59 27.8 14.09 | 27.05 | 104 | 168 | A | V
2492.23 56.33 | -17.67 74 4149 | 2772 | 1415 | 27.03 | 104 | 168 | P | V
2485.37 453 -8.7 54 3045 | 27.73 | 1415 | 2703 | 104 | 168 | A | V
2389.94 65.35 | -8.65 74 50.52 | 27.84 | 14.06 | 27.07 | 166 | 210 | P | H
2389.94 52.6 -1.4 54 37.77 | 2784 | 1406 | 2707 | 166 | 210 | A | H
* 2437 109.31 - - 94.46 27.8 141 | 2705 | 166 | 210 | P | H
* 2437 101.22 - - 86.37 27.8 141 | 2705 | 166 | 210 | A | H
802.11ax 2483.5 71.01 -2.99 74 56.17 | 27.73 | 1415 | 2704 | 166 | 210 | P | H
HE40 Full 2483.83 5142 | -2.58 54 36.58 | 27.73 | 14.15 | 27.04 | 166 | 210 | A | H
CH 06 2389.66 56.79 | -17.21 74 4196 | 2784 | 14.06 | 27.07 | 100 | 163 | P | V
2437MHz 2340.38 45.14 -8.86 54 30.18 28.02 | 14.02 | 27.08 | 100 | 163 | A | V
* 2437 103.27 - - 88.42 27.8 141 | 2705 | 100 | 163 | P | V
* 2437 98.22 - - 83.37 27.8 141 | 2705 | 100 | 163 | A | V
2483.5 57.52 |-16.48 74 4268 | 2773 | 1415 | 27.04 | 100 | 163 | P | V
2483.55 4596 | -8.04 54 3112 | 2773 | 1415 | 2704 | 100 | 163 | A | V

TEL : 886-3-327-0868 Page Number : C2-6 of 12

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2316.58 55.31 -18.69 74 40.34 28.07 13.99 | 27.09 | 160 | 207 P H
2358.72 4511 -8.89 54 30.19 27.97 14.03 | 27.08 | 160 | 207 A H
* 2452 107.01 - - 92.14 27.8 14.12 | 27.05 | 160 | 207 P H
* 2452 96.18 - - 81.31 27.8 14.12 | 27.05 | 160 | 207 A H
802.11ax 2483.55 65.13 -8.87 74 50.29 27.73 14.15 | 27.04 | 160 | 207 P H
HEA40 Full 2484.6 47.6 -6.4 54 32.75 27.73 14.15 | 27.03 | 160 | 207 A H
CH 09 2357.18 55.97 -18.03 74 41.05 27.97 14.03 | 27.08 | 123 | 277 P |V
2452MHz 2339.12 4515 | -8.85 54 3019 | 28.02 | 14.02 | 27.08 | 123 | 277 | A | V
* 2452 101.96 - - 87.09 27.8 1412 | 27.05 | 123 | 277 P |V
* 2452 92.98 - - 78.11 27.8 1412 | 27.05 | 123 | 277 AV
2483.76 61.96 -12.04 74 47.12 27.73 1415 | 27.04 | 123 | 277 P |V
2484.04 46.79 -7.21 54 31.95 27.73 1415 | 27.04 | 123 | 277 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2-7 of 12

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4844 38.36 | -35.64 74 57.45 314 6.79 57.28 - - P H
7266 4483 | -29.17 74 56.66 36.86 8.57 57.26 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 38.97 | -35.03 74 58.06 314 6.79 57.28 - - P |V
2422MHz 7266 44.95 | -29.05 74 56.78 | 36.86 | 8.57 | 57.26 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number 1 C2-8 of 12

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 38.63 | -35.37 74 57.61 31.45 6.8 57.23 - - P H
7311 46.36 | -27.64 74 58.1 37 8.59 57.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 38.73 | -35.27 74 57.71 31.45 6.8 57.23 - - P |V
2437MHz 7311 46.94 | -27.06 74 58.68 37 859 | 57.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number 1 C2-9 of 12

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
9+8 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4904 38.66 -35.34 74 57.52 31.51 6.82 57.19 - - P H
7356 44.77 -29.23 74 56.54 36.99 8.63 57.39 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 38.86 -35.14 74 57.72 31.51 6.82 57.19 - - P |V
2452MHz 7356 4427 | -29.73 74 56.04 | 36.99 | 8.63 | 57.39 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C2-11 of 12
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

A calculation example for radiated spurious emission is shown as below:

WIFI

Note

Frequency

Level

Margin

Limit

Read

Antenna

Path

Preamp

Ant

Table

Peak

Pol.

Ant.

Line

Level

Factor

Loss

Factor

Pos

Pos

Avg.

9+8

(MHz)

(dBuVim)

(dB)

(dBpV/m)

(dBpVv)

(dB/m)

(dB)

(dB)

(cm)

(deg)

(P/A)

(HIV)

802.11b
CH 01
2412MHz

2390

55.45

-18.55

74

54.51

32.22

4.58

35.86

103

308

P

2390

43.54

-10.46

54

42.6

32.22

4.58

35.86

103

308

A

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBpV/m)

2. Margin

= Level(dBpV/m) — Limit Line(dBuV/m)

= 55.45(dBpV/m) — 74(dBuV/m)

=-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Margin

= Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Mancy Chou , Jacky Hong and Rain Lee
Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1-1 of 64
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

<CDD Mode><Sample1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
90.0 / 90.0f
809 f 809 PEAK 74
. S -
o s N P
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
ST s e oo T o i o,
)
40.0) Y e
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

TEL : 886-3-327-0868

Page Number : D1-2 of 64
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

o+8

Vertical

Fundamental

Avg.

o
by .
50.0 50,0 i b b
.
Site :03CH13-HY 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
e AL o 00 b0 ot Soatan s St Acto
Peak
o
90.0) + 00|
509 / 80
by ]
q _— S m——
40.0 40.0p——m T
:03CHI3-HY :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-3 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
9+8 Horizontal Fundamental
100.0| / 100.0|
70.0| f 70.0|
o 1 ] BN
50.0( 50.0f s sttt P WO
s
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RO T00D000kHz VOWES000 000K WA RO T000000K2 VoW 3000 000K s WA
Peak
1000) ,f/"\\ 1000
i y
60.0) \ 60| =
g 1
40.0 a00p———" e
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition 1 AV6_54 3m HORN_9120D_1241 HORIZONTAL
ROWELOGD 000K VoW 0010 s 8w At RO ELOOD 00 VO 0TIk WA
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-4 of 64



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

9+8 Horizontal Fundamental

Date: 20220819

0.0 N

\
800) \% PEAICBE 74
7

410 2420, 2430 240, 2450 2460 2470, 2480, 2490, 2500
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220819

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
Frequency (1Hz)

Site £ 03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-5 of 64
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

o+8

Vertical

Fundamental

Avg.

o
" i i s
.
Site :03CH13-HY 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
e AL o 00 b0 ot Soatan s St Acto
Peak
o
o
0.0 600/ AVG_54]
q — e
40.0 40.0p~———""
:03CHI3-HY :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-6 of 64



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - R

9+8 Vertical Fundamental

Date: 20220819

PEAK BE 74

09 f

B E—

Lot

500

400

309

200

109

410 2420 240 20 250 2460 2470 Z4@0. 2490 2500

Frequency (MHz)

site +03CHI3HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220819

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-7 of 64
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

o+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100 110.0| 1
o
809 WM PEAK BE 74 809 PEAK 74
by .
50.0] 5n>nMWWwawWW
.
Site :03CH13-HY Site 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
A o0 b0 ot Soatn ot
Peak
man/\/\ 100.0|
o
60.0) \ 60.0|
K AVG_BE 54| AVG 54
d LI T =
40,0 B e
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition

* AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-8 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

o+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 20220819 i o 20220819
w00 w500
1209 1209
I e
1009 \\ 1000]
500 N s0d
w09 % BT ear] w09 seRicra
09 709
w0 - e
50.0 50,0 b seelozenklovit e
o aad
09 509
20 20
100 104
T AT T 0 o6 ——Ta T o600 FiG B0 000
e iy Ty i
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000 000KHz SWT:Auto
Peak
v oo 20220819 s sy o 20220849
w00 w500
1200 1200
ool o
100.0| \/\ 100.0{
90.0| \’\ 90.0f
509 w0
w00 N 09
509 e 50 = —
40.0| ag o T T
09 509
209 209
100 100
T BT 0 6T T 600 TG B0 500 T o
ooy i ey i
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition H

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

sod
wd )
700 : 704 i
50.0) . 60| U e e T ————
= - i R SOV SO W e
s
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
B To0D 000Rs YeWrS000 5006k SWTAG EEWATO00000Ks VoW 3005 000K carTomts
Peak
wd
50.0) 50| B ———] e L.
40.0) 40.Qp—rt T -
s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
EBMIOCH 00K VWL 000 s Su/ At

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-10 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

o+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

110.0{ 110.0| 1

900) / 909

s o N A
mnww sn,nwwwmwmwww

.

Site :03CH13-HY Site 03CH13-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

e AL o 00 b0 ot Soatan s St Acto
Peak

o

s00 /\/\

700 /‘ 700)

609 600 VG 54
50| 50| ! —
40,0 An,n/‘J
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition B

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-11 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - L

o+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

* AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

P
s00 |
700 ﬁ\/\/ 00|
500 ! 60 = -
50.0( 7 sn,nwwwwwww
.
Site :03CH13-HY Site 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
A o0 b0 ot Soatn ot
Peak
1o vy
o
70.0) ~ 70.0|
ooy A o) { A6 54
500 RS 50 — A ]
40,0 + 00— T T
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-12 of 64



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

9+8

Horizontal

Fundamental

Peak

Date: 20220819

PEAK_BE 74|

430 2840, 250, 2460, 0. 2a80.
Froquency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

290, 2500

Left blank

Avg.

Date: 20220819

1000/ /\vf\,\

%00
w00 \
0 M
500 iVa VAN
500
100
300
200
100
T T T80, LD 3160 T 0
ps—
site £03CHIZHY
Condition AV6_BE_54 3m HORN_91200_1241 HORTZONTAL
 RBW-1000.000KHz VBW:L000KHz SWTiAuTo

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - L

o+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

<
100.0| VY 100.0|
- \
\
“ o I [ [ —
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
o S L Yo AT
b o~
. i
600 609 11 A6 54
500) . 509 S B P S | S ——
40.0| a0
Site :03CHI3-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-14 of 64



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

9+8

Vertical

Fundamental

Peak

VaaV'aN

|

Ve
/\'/\f\m,,

2840, 250, 2460,

60, 0. 2a80.
Froquency (1Hz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

aae
\

MG
NN e
Zaa0. 750, 60, 77t 70
Froquency ()
:03CH13-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-15 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

) (@Buvim) Date: 20220819 ) (@Buvim) Date: 20220819
1300 1300
1200 1200 5
e e e 0]
1000 \ 1000
90.0f \\ 90.0/
209 "‘”\\w PEAK BE 74 809 PEAK 74
700 PN 70
ot
= T o e
s00) P U AV A ot
09 40
300 300
200 200
100 100
160 2463.2465.2467 2469 2471 7 7D 0 G0 00 00 06 1600 700 200 206 700, 3000
Froquency (ie) Froquency (MHa)
Site 2 03CH13-HY Site. 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
< RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20220819 ) @guvim) Date: 20220819
1300 1300
1200 1200
1100 ol
08N ’\ 1000
900 900
800 400
709 70
600 \\,/‘\ AVG_BE b4 00 AVG 54
50.0 N 50.0/
— T
400 00—
300 300
200 200
100 100
160 2463.2465.2467 24692471 7 s 0 G0 W00 00 00 1600 700 B0 06 Zi0o. 0
Froquency (1r) Frequency (MHa)
Site :03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW-1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-16 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

o+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

) @Bovim) bate: 20720819 J aBvm) vate 20720819
130 1300
1200 1200
110.0| 10,0 1
1000 | b T 1000
200 \ w0g
) S PERK BE 74 a0 PEAK T4
700 - 700
609 \W'“‘*\M 60 =
I S RS B O O o B B o e Sl
500 it DY S S
100 400
200 300
200 200)
100 100
O TS TAGT I o 7 5500 oo a0 o6 oo e0s. Zioo 206 2a00 a6, 00
roquoncy () Froauency (ka)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20720819 J aBovm) vate 20720819
1300 1300
1209 1200
10 10
Tonaf 100
wd TN
w00 \ w00l
700 \ 700
09 \,\ A6 B 54 609 A6 54
500 o N 500 7 ]
e B s e e 7
100 P B
300 300
200 200
100 100
0 T T BT o 7 00 L A NS =T 0
reauency () Frequency (ko)
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-17 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

9+8

Horizontal

Fundamental

1 (@Buvim)

Date: 2022-08-19

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

o
1109 J/“"\W 110,
s /
700 700 b
i ST ST ST e > e
0
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
SR I060 DO VoW 000000k T A 0000 0001 T Ao
Peak
s
600) v 609 s
509 i~/ — =
409 Q= e
0
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL

: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :D

1-18 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH01 2412MHz

o+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (dBuvim) Date: 2022.08-19 A @Buvim) Date:2022.08.19
1300 1300
1200 1200
1
1109 = o)
1000 1000
900 904
500 w04 e
700) ».-J/ 00|
1
60 s0d .
P — e e
500) 500 St
400 400
309 304
200 200
109 100
510 2320, 7540, 7360, 760, 200, 215 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (MHz) Freauency (M)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2022.08-19 A @Buvim) Date: 2022.08-19
1300 1300
1200 1200
110 o
1000 1000
900 f 904
500 w0
700 700
600 ,_/ 00 G 54
500) 500] M/_"__~’/_4‘ e
400 400
309 304
200 200
100 00
510 2520, 7540, 73560, 780, 200, 215 000 00 500 700 900 200 200 2600 2700, o
Frequency (MHz) Freauency (M)
site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition i

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-19 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

o+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100 w"\\ 10.|

o P ——_
50,0 sn,nW”WW

s

Site :03CH13-HY Site 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Ao T005000R 7 VoWS000000 2 SWT A Ao To0000n s VoW 3030000 1s At
Peak

wod

o

600 S 600 f VG 54
509 s~ s00] R s ——— L ——
40.0 P e e

Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition 1 AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-20 of 64



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - R

9+8

Horizontal

Fundamental

Avg.

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1100 //““"v/”\\
. / |
70,0 v—d«,\w
60.0| /*m\mwmmw
R
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
ETERCAE T OO e ORIz
Peak Left blank
1000 N AN
%04 Vi
800 ‘\
70,0 \/\
R
- VaaN -
o
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-21 of 64



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
] fw
- ]
500 " 400 T
700 V’M 700
600) g ,,,\“/M 600)
M'M«M"M
Y e
-
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
ROWIOOT000R 2 VEWS000 000k WA RowI0an0ncis VW 3060000k s SWTALto
s
P
.
o
500 /”\/\ s00] et e o e
40.0| 40,0/~ B
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
RBWIOCO000K 2 VBW O 10R = SWTATs ROWAOOR000R e VWO DIONS s STt

TEL : 886-3-327-0868

Page Number : D1-22 of 64
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - R

9+8

Vertical

Fundamental

Peak

Date: 20220819

PEAK_BE 74

410 2420, 2430 240, 2450 2460 2470

Site
Condition

Frequency (1Hz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2480,

2%, 2500

Left blank

Avg.

Date: 20220819

TS
V0

s00)
700)
500
50.0 A\

410 2420, 2430 240 2450 2460 2470
i

e
Condition

requency (1MHz)

£ 03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2480,

2%, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-23 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

o+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 20220819 i o 20220819
w00 w500
1209 1200 .
1100 . 1100
oy R %Y
500 \ s0d
700 b, 700
Py T i - o0 MW»M,/ | —
50.0 50,0t
o aad
09 509
20 20
100 104
B T BT i 00 o6 ——Ta T o600 FiG B0 000
Freasoncy i reaioncy i
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
{RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000 000Kz SWT:Auto
Peak
v oo 20220819 s sy o 20220849
w00 w500
1200 1200
109 o
w0g| |t 1000
N N g
500 N a0
700 \ 700)
609 = AVG_BE_ba| e AVG 54
w00 ~] [ et e e
40.0| An.nv“"_’_’_‘_‘M‘_‘—H—-'
09 509
209 209
100 100
e T T . 0 6T T 600 TG B0 500 T o
Frsasencs i reaiancy s
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition

* AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-24 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

o+8

Vertical

Fundamental

(@Buvim)

Date: 20220819

) (@Buvim)

Date: 20220819

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

.

man./"/MM 1000

o ™

w e

| et kbt S A A
50.0 50,0t
o
AR e i
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
ROWI00000kHz VEW 300000062 WA REWLTO00000K 2 VOWS030 000K £ SWT-Auto

1wog

200 J/\ \/\ 90|

700) \ 700

wd

500) e 1 s00f S——

= o —
40.0| 00—
R e i

Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition H

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-25 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 2412MHz

9+8

Horizontal

Fundamental

A (Buvim)

Date: 20220819

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

od

120.0 1200 1

s

10 [

%09 _J

by y A——
wnm 5HOM¢WV‘W\MW«

s

Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL

BBk ToOD000kAs VoW 2000 800k WAL oMk TO00000Ks Vw3005 000K At
Peak

110.0| 110.0| 1

w0q N%

o

J

/ .
s —=

40.0) 40,0 i e e e

s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-26 of 64



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
110.0) /\,/\ 1100]
09 7 a0 PEAK T4
- Tl BN o
o
Site :03CH13-HY Site. 03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
100.0 V/ 100.0}
"
80| | 20.0|
/
600 I 609 AVG_54]
509 P s00] — e —
40.0| 40T
o
Site :03CH13-HY Site. 03CHI3-HY
Condition Al BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
RO 00 VWO 104 SWT A ROW 10000000 VW05 Re ST Ao

TEL : 886-3-327-0868

Page Number : D1-27 of 64
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

9+8

Horizontal

Fundamental

1 (@BuVim)

Date: 20220819

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ovel (B Oate: 20220849
1300 1304)
1200 1200) 1
1100 //V/\\’\,\ 100
1000 T 1004)
00 =~k PEAK_BE 74 s0g) PERK 74]
70.0) i 70|
500 600
500 Bk | B
400 400
300 304
200 200
100 100
460 246324652467 249 2471 405.24912493 24552497, 2500 G0 00 iS00 700 1900 2100 2300 2500 2700 000
Froquency (iH:) Froquency (MHa)
site +03CHI3-HY site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D>_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 2022.08-19 ) 08 Dote: 20220819
1300 1304)
1200 1200)
1100 1100
1000 //_ \\ 1000)
a0 904
ann"\// \\ s00)
700) A 700
o0y \,\ VG BE 54 o0 %]
500 ot 504 B S R B —. —
400 0
300 304
200 200
100 100
460 24632465 2467 240 2071 455.24912493 24552407, 2500 G0 00 100 00 1900 700 2300 Z00 2000, 00
Froquency (H:) Frequency (MHa)
site +03CHI3-HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-28 of 64



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

9+8 Vertical Fundamental

iy ot 20220849 e oo 20220849
w0 w0
e g .
oy g
ﬂmn'\/ \ 100.0{
%00 \ o0
800 =k PEAK_BE 74 800 PEAK 74
700 T 700
00 ! - o0d o P e T g -
50.0 50,0t A
P p
509 s
9 00
100 100
e L e T 00 T L L e L
oy i Hoasoncy i
Site :03CH13-HY Site. 03CHI13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

vate: 20220819 J e oate: 20220819
1304 1304
1204 1204
100 10
g 100
90.0f / 90.0f
s s0d
709 70d
g T AVG_BE b4, S0 AVG_54]
504 e s0d S R R B — ==
40.0| B e
30d 304
204 204
10 104
T T T R ) T R R~ 4
Heauonoy (e Freauoncy (he)
Site :03CH13-HY Site. 03CHI3-HY
Condition Al BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-29 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

9+8

Horizontal

Fundamental

A (@Buvim) Date: 20220819

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

+ AV6_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

sod
by v v
wd
800 200 PEAK 74,
700 - 700] 1
SR .
i s e ———— QRO SN R B
s
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
B To0D 000Rs YeWrS000 5006k SWTAG EEWATO00000Ks VoW 3005 000K carTomts
Peak
wd FAYAYAY
500 L\/ 604 ]
soof 500) — = —
40.0) S R Ann"‘—’/ﬂ‘_"_‘/
s
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-30 of 64



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

9+8

Horizontal

Fundamental

Date: 20220819

e
o |

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

800 Y PEAIBE 74
gt E—
e (e v
50.0f el tcaiies
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
PR TSmOk 1200 Lt oz
Peak Left blank
BAVARLVAR Vi
|
b
504 \’_\\/’\/‘ ,
po
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-31 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

9+8

Vertical

Fundamental

1 (@BuVim) Date: 20220819

) (@Buvim)

Date: 20220819

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1204
1200 1204
110.0f 10,0 1
1009 AT 1000)
a0 s0d
w09 s0d -
700 70d
609 et I SHDW R ——— e e
s0d s0d S s
109 100
300 304
204 204
10d 10d
T T ) T80 F I T T T oo T o Tamo 700 Bwo T o 30
Fraauency (e reauoncy ke
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 oBuvm vat: 20220819 2 B bate: 20220819
1304 1304
1204 1204
g 10
100 1004 |
o0 JNW s0d
w -
50.0) - 50,0 Ea
40.0| 400" ]
304 30d
204 204
10d 104
T ) F T T T o6 T T T 70 B B T o
Froauency e Heauoncy ke
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

9+8 Vertical Fundamental

Date: 20220819

1000 ﬂ”“‘\w“‘“‘\w’“\\

\ PEAK_BE 74
0.

by R VAR W e

410 2420, 2430 240, 2450 2460 2470, 2480, 2400, 2500
Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220819
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500 N e~
400)
300
200
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410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

o+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date: 20220819 J @suvm) vate 20720819
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Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20220819 J @Bavm) Date: 20220819
1300 1300
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1100 o)
1000 1004
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Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - R

9+8

Horizontal

Fundamental

Date: 20220819
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Frequency (1Hz)
Site £ 03CHI3-HY
Conditi : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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410 2420, 2430, 2440, 2450, 2460, 2470 2400, 2490, 2500
Frequency (MHz)
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Condition :PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 20220819
1300
1200
1100
1000

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

o+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 By bate: 20720819 J aBvm) vate 20720819
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Froquency () Froqoncy (i)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20720819 J aBovm) vate 20720819
1300 1300
1209 1200
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900 \( s0q)
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Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - R

9+8

Vertical

Fundamental

Peak

Date: 20220819

1000 ,Wm\“w
900 /
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" \W\M s
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410 2420, 2430 240, 2450 2460 2470, 2480, 2400, 2500

Frequency (1Hz)

Site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220819

410 2420 2430 2a0. 2450 2460 2470, 2480,
Frequency (1Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2%, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH09 2452MHz - L

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
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00 40,0
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition B

* AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH09 2452MHz - R

9+8 Horizontal Fundamental

Date: 20220819

no f)"“m/‘\u”“\.mk\

700) o N |
-
500} LW hudg ]
per W“hm%m
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220819

. /”\/“ VY
oy /\//) \\

400)

300

200

109

410 2420 2430 240, 2450 2460 2470, 2480 2400, 2500
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH09 2452MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Sz 750 e B T T oo a0 o6 oo e0s. Zioo 206 7a00. a6, 5000
Froquency () Froauancy (i)
Site :03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20720819 J aBovm) vate 20720819
1300 1300
1209 1200
10 10
1000 100
~
904 \[\ 90|
w00 w00l
700 700
609 600 AVG 54
500 s0q) —
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40.0| 400
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200 200
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Site :03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition

* AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH09 2452MHz - R

9+8

Vertical

Fundamental

Date: 20220819
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| PEAK_BE 74
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500 i

410 2420, 2430 240 2450 2460 2470, 2480 2400, 2500
Frequency (1Hz)

Site £ 03CHI3-HY

Conditi : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Y r———— 5 !
wa R Ve
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
PR ST SOk si200 s veATICHL
Peak Left blank
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o [ VOV
1
509 /

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 2422MHz - L

9+8 Horizontal Fundamental

A (Buvim) Date: 20220819 el (dBuVim)

Date: 2022.0819
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1200
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Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBWT000 000K 2 VOWFS0U0000KHS SWT ALt RBWT000000K- % VoW 3000 000KHs SWTALTS
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— 1 ]
500 500 e ‘ S———
40.0| L ]
g J
- e i
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Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-42 of 64



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 2422MHz - R

9+8

Horizontal

Fundamental

Avg.
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/\ﬂf\f\

s \
9 TNIGUAA
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
RBWAI000.000KHz VBW-3000000KHz SWTAuto
o

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CH03 2422MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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s o 2220840 . o 20220849
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o 10
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Condition Al BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CH03 2422MHz - R

9+8 Vertical Fundamental

Date: 20220819

E R
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PERK BE 74

410 2420 2430 20, 2450 2460 2470, 240, 2400, 2500
Frequency (Hz)
Site +03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220819
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Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - L

9+8

Horizontal

Fundamental

1 (@BuVim)

Date: 20220819

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

9+8

Horizontal Fundamental

Peak
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Left blank
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH09 2452MHz - R

9+8

Vertical

Fundamental

Peak
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Left blank
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH06 2437MHz

9+8 Horizontal Vertical

1 (@Buvim) Date: 20220823 el (dBuVim) Date: 20220823
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
700 700]
609 AVG 54 609 AVG 54
500 T s00]
400) 400
300) 300]
200 200]
109 100
000 4000, 6000, 8000, 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000, 14000, 16000. 18000, 20000, 22000. 250
Frequency (z) Froquency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-51 of 64



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

9+8 Horizontal Vertical

1 (@Buvim) Date: 20220823 el (dBuVim) Date: 20220823
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
700 700]
609 AVG 54 609 AVG 54
500 | 500] T
400) 400
300) 300]
200 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000, 14000, 16000. 18000, 20000, 22000. 250
Frequency (z) Froquency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

9+8 Horizontal Vertical

Date: 2022.08.23 el (dBuVim) Date: 20220823
1300) 1300
1200) 1200
1100 g
1000) 1000
900 90|
809 PERK 74 809 EAK
700 700]
609 AV 54 609 AV 54
500 500]
400) 1 400
309 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000. 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000. 250
Frequency (MHz) Frequency (MH2)
site £ 03CHI3-HY. site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH06 2437MHz

9+8 Horizontal Vertical

A 9Buvim) Date: 202208.23 el (@Buvim) Date: 2022.08.23
1309 1300]
1209 1200
1109 109
1009 1000]
904 904
809 PEAK 74 809 PEAK 74
709 704
609 VG 54| 609 AV 54
500 504
409 1 400 !
309 309
200 200
100 100
000 4000, G000, 8000, 10000, 12000, 14000 16000, 18000 Z0000. 72000 25000 000 4000, 6000, 8000, 10000, 17000, 14000, 16000, 18000, 20000 22000 250
Frequency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11g CH11 2462MHz

9+8 Horizontal Vertical

A (@BuVim) Date: 20220823 el (4BuVim) Date: 20220823
1309 1300]
1209 1200
1109 100
1000 1000]
900 o0
800 PEAK 74 e00) PEAK 74|
700 700
600 AVG 54 600l AVG_54]
500 500 >
400 1 400 1
300 300
200) 200)
100) 100/
000 4000 G000, 8000 10000. 12000 14000. 16000 18000. 20000, 22000. 25000 000 4000 6000, 8000, 10000, 12000. 14000, 16000. 18000 20000. 22000 2501
Frequency (MHz) Frequency (HHz)
Site +03CHI3-HY Site :03CHI3-HY
Condition + PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D1-55 of 64
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO01 2412MHz

9+8 Horizontal Vertical

Date: 2022.08.23 el (dBuVim) Date: 20220823
1300) 1300
1200) 1200
1100 g
1000) 1000
900 90|
809 PERK 74 809 EAK
700 700]
609 AV 54 609 AV 54
500 500]
400) 1 400
309 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000. 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000. 250
Frequency (MHz) Frequency (MH2)
site £ 03CHI3-HY. site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH06 2437MHz

9+8 Horizontal Vertical

1 (¢BuVim) Date: 2022-08-23 el (dBuV/m) Date: 20220823
1300 1300
1200 1200
1100 110,
1000 1000
90.0) 00|
800 PEAK 74 e00) PEAK 74|
700 00|
600 AVG_54] 600l AVG 54
500 > 500/
400 40,0 1
300 300|
200 200]
100 100]
000 4000, 6000. 8000 10000. 12000. 14000 16000 18000. 20000. 22000 25000 000 4000, 6000, 8000. 10000. 12000. 14000. 16000. 18000 20000. 22000. 250
Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY Site + 03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

9+8 Horizontal Vertical

1 (@Buvim) Date: 20220823 el (dBuVim) Date: 20220823
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
700 700]
609 AVG 54 609 AVG 54
500 - 500] 2
400) 1 400 1
300) 300]
200 200]
109 100
000 4000, 6000. 8000. 10000. 12000 14000. 16000 18000 20000 22000. 25000 000 4000, G000, 8000 10000 12000, 14000, 16000. 18000, 20000, 22000. 250
Frequency (z) Froquency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO03 2422MHz

9+8 Horizontal Vertical

Date: 2022.08.23 el (dBuVim) Date: 20220823
1300) 1300
1200) 1200
1100 g
1000) 1000
900 90|
809 PERK 74 809 EAK
700 700]
609 AV 54 609 AV 54
500 2 500 2
400) 1 400
309 300
200 200)
100 100]
000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000, 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000. 250
Frequency (MHz) Frequency (MH2)
site £ 03CHI3-HY. site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CH06 2437MHz

9+8 Horizontal Vertical

1 (¢BuVim) Date: 2022-08-23 el (dBuV/m) Date: 20220823
1300 1300
1200 1200
1100 110,
1000 1000
90.0) 00|
800 PEAK 74 e00) PEAK 74|
700 00|
600 AVG_54] 600l AVG 54
500 2 500/ 7
400 1 40,0 1
300 300|
200 200]
100 100]
000 4000, 6000. 8000 10000. 12000. 14000 16000 18000. 20000. 22000 25000 000 4000, 6000, 8000. 10000. 12000. 14000. 16000. 18000 20000. 22000. 250
Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY Site + 03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CH09 2452MHz

9+8 Horizontal Vertical

1 (¢BuVim) Date: 2022-08-23 el (dBuV/m) Date: 20220823
1300 1300
1200 1200
1100 110,
1000 1000
90.0) 00|
800 PEAK 74 e00) PEAK 74|
700 00|
600 AVG_54] 600l AVG 54
500 7 500/ z
400 1 40,0 1
300 300|
200 200]
100 100]
000 4000, 6000. 8000 10000. 12000. 14000 16000 18000. 20000. 22000 25000 000 4000, 6000, 8000. 10000. 12000. 14000. 16000. 18000 20000. 22000. 250
Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY Site + 03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR271537C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Full LF

9+8 Horizontal Vertical

— ) —
as
o w
s , i ;
e X Py PSRRIV Ve M"«ﬂ s . AT
M- o ! e A —"
N R
wa AN ! 4
O e
site sy site oscuis sy
Condition : QP 3m BILOG_40103 HORIZONTAL Condition : QP 3m BILOG_40103 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D1-62 of 64
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR271537C

<Sample 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

9+8

Horizontal

Fundamental

A (Buvim) Date: 20220830

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

e @savim) oate 0220830
1300 1300
1200 A 1200
1o |/ - 0
\ M(’ P
100 \ 1009
s00) g 900
700 "‘%’ 700
o0 I 0| -
L AT ————— RN PO P S e S
509 : sagpasmite
400 a0
209 200
00 200
109 100
400 2453 2405 7467 2409 Z4TA T4TS 2475 24772478 2401 7993 24852467 2408 2491 2483 452057 oW o0 o w0 w6 7o man 0 7w T
Freauencs (i) Freauency Oz
site £ 03CHIZHY sire 03CHI3HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VEW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date 20720830 e @som) Date 2022080
1509 1309
1200 1200
1100 10.0| 1
1009 F ™n 1000
90.0) N \ 900
Py - s00)
709 < 70
09 N e B 54 o) o)
509 = saq) = E—
- i — [ ——
109 gl
209 200
9 200)
109 100
00 2453 2405 7401 4G9 24TA ZATS 2475 277 2478 2401 7983 24652467 2408 241 2497 4GS 20T, 7500 T SN = = )
Freauency (i) Freauency (i)
site £03CHIZ-HY site 03CHI3HY
Condition : AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-

63 of 64



swanranas. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

o+8

Vertical

Fundamenta

1 @BV

)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2022.08.30 evel @Buvim) Date: 2022.08.30
1300 1304)
1200 1200) .
110.0| i 110.0]
i S =
1000 1004
900 904
209 PEAK BE 74 809 PEAK 74
700 - 700
o k™ o o e aatadii e
50 gt U0 S
400 400
300 304
200 200
100 100
460 24632465 2467 240 2471 o 972453 24552407 2 G0 00 100 00 1900 700 2300 Z00 2100, 3000
Frequency (Hiz) Frequency (MHa)
Site 2 03CH13-HY Site. : 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2022.08-30 ) (08 Date: 2022.08-30
1300 1304)
1200 1200)
1100 1100
1009 /’ \ AN 1000
soof-|—f N 900
a0/ 804
700) 700
009 NS AVG_BE 54| 00 AV 54]
50.0 = 50,0/ 4
N N R A —
400 R e
300 304
200 200
100 100
460 2463 2465 2467 24602471 2 o, 165.2491 2493 24952407, 2 00 00 100 700 1900 7100 2300 Z00 2700 3000
Frequency (Hir) Frequency (MH)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

<TXBF Mode><Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

9+8 Horizontal Fundamental

el (9BuVim) Date: 20220825 1 (@Buvim)

Date: 2022.08-26

1300
1200
00|

10 i o

900 900
s00) s00) R
700] 700
600l 600)

pmm—— e S

500 B e e e

400 400

300 300

200) 200

100) 109

310 2520, 240, 2360, 280, 2400, 215 000 300, 1500, 700 1900 2100 2300 2500, 2700 ET
Frequency (MHz) Frequency (MHz)
Site £ 03CHI3-HY Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@BuVim) Date: 20220825 1 (@BuVim) Date: 20220826
1300 1309
1200 1200
00| 100
1000 —] 1000)
900 900
a00) s00)
700) 700
s00f 600) e
500] 3 500 e
o e

400 ap g
300 300
200) 200
100) 109

310 2320, 540, 2360. 2360, 2400, 215 000 300, 1500, 1700 1900 2100 2300 2500, 2700, 3000

Frequency (MHz) Frequency (MHz)

Site $03CHI3-HY Site :03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-1 of 26



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

9+8

Vertical

Fundamental

el (dBuvim) Date: 20220826

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
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wd
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e - - s I N RE. BN Ry

ey gy i
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
- RBWAIOODD00R2 VEWRS00000KH: W - ROWATO0D 00Kz VOWR3030000K5 s SWTto
Peak

i g
g g .
90.0| el 90.0|
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w i
. s e
400/ 7 wﬂv‘—/—"‘*—'—‘f’
g wd

o o e s T eI e

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

9+8

Horizontal

Fundamental

el (dBuVim)

Date: 20220826

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

. i
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) wd
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50,0/ 50,0 aerssesr s A st e !
wd
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ey i
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
- RBWAIOODD00R2 VEWRS00000KHz EWTAD - ROWAIO0DO00K2 VOWR3030000Kz EWTs
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100.0| —u % 100.0|
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s00) et 509 =—
400/ wﬂ—/—'—"l’_—
g wd

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - R

9+8

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

B e
\
a0 oy ek B
w WM
AT
I
Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
bl e i)
Peak Left blank
s
000 A,
_
ay \W\~~\ AVG_BE 54
500 e
400/ T —
-
TR T
Condition 1 AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

9+8

Vertical

Fundamental

el (dBuVim)

Date: 20220826

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
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wd
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bl b S R % SR PR e
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ey i
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
- RBWAIOODD00R2 VEWRS00000KH: W - ROWATO0D 00Kz VOWR3030000K5 s SWTto

Peak
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wd
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+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

9+8 Vertical Fundamental

Date: 20220826
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1200
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Condition +PEAK_BE_74 3m HORN_9120D>_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 20220826
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500 e S —
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400)

300

200
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
0
EE—
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00 PEAK_BE 74 09 PERK 74
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e | P bl i

) e 55 PSS s e P o
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R e
sie sy sie sy
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
NTo000000: VEWES000000RH ST A RBT00000K1 VM 3060000k SWTAta
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v I s

900 \ 900

]
- AVG BE 54 i WG 5
= " ——
40,0/ At
d g

i e e T N N S W u e

B e i
sie w0y sie sy
Conition AV 54 n HORN 912001241 HORTZONTAL CoionAVl.54 5w HORN_91200_121 HORTZONTAL
V1030001 VL 0o0Ghs SWT A 000 00K s VEW 000k T e

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-7 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

9+8 Vertical Fundamental

el (dBuVim) Date: 20220826

1 @Buvimy Date: 2022.00.26
1300 1300

1200 1200

1100 1100

[T

1000] mrithonay 1009

900 900

00 PEAK_BE 74 09

700

e s

| ———
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (Buvim) Date: 20220826

1 (@Buvim) Date: 2022.08.25
1300 1300
1200 1200
00 1109
B i i 1009
900 900
800 a0
700 700
60.0f N 60.0) 3
400 P e e
300 300
200 200
100 109
7 7 453.2485.7457.2489.2491 2493, 2495 2497, 2500 000 00 1500 /00 1900 2100 2300 2600, 2700, E
Frequency (HHz) Frequency (WHa)
site +03CHI3-HY site :03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2-8 of 26
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH03 2422MHz - L
9+8 Horizontal Fundamental
i i i
100.0| r"""M i 100.0)
i
700] - 700) [ \L
i ]
e Y PO v PP b A 0.0} = ,.MWMWM-MMW
i
S N T i B IR W o e
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
e L T Sty e o VAR AR B
Peak
= - _—_
s04 g ot -
[ s0d
wil 1]
500) i 500 v —]
—
o
d
B
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
R W00 s dins PO A Ve S Al
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-9 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

9+8 Horizontal Fundamental

Date: 20220829

;:.: \MWWMWM e

430 2440, 2450, 2460, 70, 2480, 2450, 7
Frequency (MHz)
Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 20220820

soo "y

s \W\Wﬂwk DY : —

300)
200
100
430 2440, 2450, 260, 2470, 2480, 2450, 2500
Frequency (MHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120_1241 HORTZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D2-10 of 26
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

e Bovm) Date 20220820 1 gBim) Date 20220820
1300 1300
1200 1200
10g 10
.
1000 = 100
004 Bl ¥ 909
a0 00 e
700) 709 Jw
w0 | o —
g —— s
sad s O O SO VO O
100 a0l
300 300
200 200
100) 100
S0z, B0 = 7380 7400, 7470, T oo e W moo W6 i 0 00 270 E
roquencs () Frequency (WHz)
sire £03CHIZ-HY site {03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VEW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
) By vate: 20220820 1 By Date 20220829
1300 1300
1200 1200
10g 10g
1000 1000
90.0) 70N 90,0/ A
g f w09
700 700
w00l J w00 -
s00) 500 —F— —
40.0| LT s S
s00) a0
200) 200
100) 100
Stozsz0. = 760, 7300 7300, 7820, T o0 T oo o6 2ioo  Zw 700 2700 E
requency (i) Frequency iz
site £03CHIZHY site {03CHIZ-HY
Condition  : AVG_BE_54 3m HORN_91200_1241 VERTICAL Condition : AV6_54 3m HORN_91200_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-11 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

9+8 Vertical Fundamental

b
e
9 A e e oo
o
I R TR RN
T
Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022082
1300
1200
00
1000
suq)
——
s00)
700
el VG BE 54
500 RS
409
300
200
100
TR T 750 7950, 2570, 70 70 =0
roquency (W)
Site £03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D2-12 of 26
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

9+8

Horizontal

Fundamental

el (dBuVim)

Date: 20220829

S SRS WU SUSUVOUN Y

s00f
700 p

—

1 (dBuvim)

Date: 2022.0820

PERK 74

700
s00) e

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

50.0] WVWMWWMW
wd
o
i
ey L
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBWI003000k2 VOW-3000000KHz SWT-Auto REWAIO0000KHH2 VOW-2000000KHs SWT-Auto
Peak
i o
il |- nd
w
wd
500 ez 500 { s
s00] m/}__vs._g_/__/
— o
wd s

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-13 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH06 2437MHz - R

9+8 Horizontal Fundamental

Date: 20220829

1300
1200
00|

T P—————TY

1000

90,0

s00f MW”M PEAK_BE 74

700
600 %

50.0/ —
400
300
200
100

430 2440, 2450, 2460, 70, 2480, 2450, 7
Frequency (MHz)
Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 20220820

1300
1200
00
1000

NS -
‘

800

o

i aL oo v —
P
300
209
109
T N I S
Treaoncy iy
site {03CHIZHY
Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D2-14 of 26
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

o]
100.0| /,,,/»%N\Mw 100.0|
"
700/ 70.0) T
WM " 1T _LJi s
50.0/ 50,0 topme T et et
o
-
-
o I
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
Rewioo30s0R s v Sco0dae 1 Tt R AT s
Peak
o ond
] b
90.0/ o i 90.0/
o
b ==
500 5 e s00) — = X ———
40,0/ wg——
b -

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-15 of 26



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH06 2437MHz - R

9+8

Vertical

Fundamental

Avg.

' WY M-
900 e —

800

700)

0 VG _BE 54
500 e

300)
200
100
430 2440, 2450, 260, 2470, 2480, 2450, 2500
Frequency (MHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

el Date: 20220829
1200
1200
100
1000fmmre P
a0l
09 EAK_BE
709 gy
s LTSN
o Remwoy
s00)
09
300
200
100
TR 750 750, 7o 760, 70 7
Froquency (W)
Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s Date: 20220829
1300
1200
00
1000

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-16 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH09 2452MHz - L

9+8

Horizontal

Fundamental

el (dBuVim)

Date: 20220829

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

. i
-
wd
o ad
wd
o
4
ey i
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
- RBWAIOODD00R2 VEWRS00000KHz EWTAD - ROWAIO0DO00K2 VOWR3030000Kz EWTs
Peak
i g
g g i
90.0| 1 90.0|
ol
w i
500 s00) —
400/ Qo—T—"T T T
g o

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-17 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH09 2452MHz - R

9+8 Horizontal Fundamental

el (dBuVim) Date: 20220829

1300
1200)
0.0
1000

90

s00)
700}

0.
S0
400
300
200
100

430 240, 250, 2260, 70. 280 250, 7
Frequency (Miz)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

) (Buvim) Date: 20220820

1300
1200
00
1000

o et S

/
800
700)
oo
. VG _BE 54

s SN

g e

500

0

e

T T N NN CTREE S Y
cncy iy

site <03cHI3HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D2-18 of 26
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH09 2452MHz - L

9+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

-
e g
wd
i i L d
50.0| WVMWMWWW
wd
o
4
ey i
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
- RBWAIOODD00R2 VEWRS00000KH: W - ROWATO0D 00Kz VOWR3030000K5 s SWTto
Peak
i g
g g
90.0| r_,uuj 90.0|
ol
w i
500) " 509 = J —
400/ 00— T
g o

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-19 of 26



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH09 2452MHz - R

9+8

Vertical

Fundamental

Date: 20220829

1300
1200)
0.0
1000

700}

900 /’W
00

e A
PEAK_BE 74
Ittt

Avg.

900

s00]
0|

800
700)
s00)

\\w o

300)
200
100
430 2440, 2450, 260, 2470, 2480, 2450, 2500
Frequency (MHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
A O e
Peak Left blank

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-20 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

9+8 Horizontal Vertical

el (@BuVim) Date: 2022.08.25 ) (9Buvim) Date: 2022.08.25.
1300] 1309
1200) 1200
100 100
1000] 1000)
900 90
20 PEAK 74 - PEAK 74
700 700
il VG 54 L )
50 504
400) 1 400 1
300 309
200 200
100 109
000 4000, 6000, 8000, 10000, 17000, 14000. 16000 18000, 20000 22000, 2 000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 18000, 70000, 72000 250
Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY site +03CHI3-HY
Condition +PEAK_74 3m HORN_9120_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D2-21 of 26
FAX : 886-3-327-0855



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH06 2437MHz

9+8

Horizontal

Vertical

Peak

Avg.

Date: 20220826

1300
1200)
0.0
1000
90
800

700
600

VG54

50
400
300
200

100)

000

Site
Condition
Detector

4000 6000, 5000, 10000, 17000 14000, 16000, 18000, 20000 22000. 2
Frequency (MHz)
$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak

Date: 2022.08.26

000

site
Condition
Detector

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000, 2501
h

+03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

Frequency (Hz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-22 of 26



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

9+8

Horizontal

Vertical

Peak

Avg.

Date: 20220826

1300
1200)
0.0
1000
90
800

700
600

VG54

50
400
300
200

100)

000

Site
Condition
Detector

4000 6000, 5000, 10000, 17000 14000, 16000, 18000, 20000, 22000 2

$03CHI3-HY

Frequency (MHz)

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak

Date: 2022.08.26

000

site
Condition
Detector

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000, 2501
Frequency (Hz)
+03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-23 of 26



ssanranis. FCC RADIO TEST REPORT Report No. : FR271537C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

9+8 Horizontal Vertical

el (4BuVim) Date: 20220829 1 (@BuVim) Date: 2022.08-29
1300 1300
1200) 1200)
100 100
1000 1000)
900 00
800) PEAK 74 800 PEAK 74
700 700
sl VG 54 L AV 54|
500 2 s00) 2
400 | 400 1
300 | 300
200 | 200
100/ | 100)
000 4000 6000, 8000, 10000, 12000. 14000, 16000, 16000, 20000. 22000, 2 000 4000 G000, 5000, 10000, 12000. 14000. 16000, 13000. 20000, 22000, 250
Frequency (MHZ) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector + Peak Detector + Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D2-24 of 26
FAX : 886-3-327-0855



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CH06 2437MHz

9+8

Horizontal

Vertical

Peak

Avg.

Date: 20220829

1300
1200)
0.0
1000
90
800

700
600

VG54

50
400
300
200

100)

000

Site
Condition
Detector

4000 6000, 5000, 10000, 17000 14000, 16000, 18000, 20000 22000. 2
Frequency (MHz)
$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak

Date: 2022.0820

000

site
Condition
Detector

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000, 2501
Frequency (Hz)

+03CHI3-HY

+PEAK_74 3m HORN_9120D_1241 VERTICAL

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2-25 of 26



ssanranis. FCC RADIO TEST REPORT

Report No. : FR271537C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CH09 2452MHz

9+8

Horizontal

Vertical

Peak

Avg.

Date: 20220829

1300
1200)
0.0
1000
90
800

700
600

VG54

50
400
300
200

100)

000

Site
Condition
Detector

4000 6000, 5000, 10000, 17000 14000, 16000, 18000, 20000 22000 2

$03CHI3-HY

Frequency (MHz)

+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

+Peak

Date: 2022.0820

000

site
Condition
Detector

4000 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000, 2501
Frequency (Hz)
+03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D2-26 of 26




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR271537C

Appendix E. Duty Cycle Plots
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Antenna Band Duty Cycle(%)| T(us) 1/T(kHz) VBW Setting
9+8 |802.11b 100.00 - - 10Hz
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9+8 2.4GHz 802.11ax HE20 106 RU 99.58 - - 10Hz
9+8 2.4GHz 802.11ax HE40 Full RU 99.56 - - 10Hz
9+8 2.4GHz 802.11ax HE40 242 RU 99.27 - - 10Hz
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